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Item No.
AH941
AH942
AH943
AH944
AH945
AHI72
AHI73
AHI74
AH949
AH950

Description

Reflector for 47879

Top Plate Assembly for 47879
Glass Tube for 47879

Upper Support for 47879
Protective Guard for 47879
Black Silicone Ring for 47879
Side Panel for 47879

Front Panel for 47879

Gas Hose and Regulator for 47879
Block Belt for 47879

Position
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Item No.

AH951
AH952
AH953
AH954
AH955
AH956
AH957
AH958
AH959
AH960

Description

Control Box Assembly for 47879
Lower Support for 47879
Wheel Assembly for 47879
Bottom Plate for 47879
Bolt M6x10 for 47879

M6 Nut for 47879

Screw M5x10 for 47879
Stud for 47879

Wing Nut for 47879

Flat Washer for 47879

Position
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Item No.

AH961
AH962
AH963
AH964
AH965
AH966
AH967
AH968
AH969
AH970

Description

Fixing Bracket for 47879
Screw 3/16" for 47879

Knob for 47879

Large Flat Washer for 47879
Screw M4x8 for 47879
Philips Screwdriver for 47879
Wrench for 47879

AA Battery (1.5V) for 47879
Anchoring Arm for 47879
Screw M6x12 for 47879

Position
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